
Summer 2014, Vol. 44, No. 2

ClearWaters
New York Water Environment Association, Inc. 

Filtration: Technologies and Trends
Also Inside:

Triple Bottom Line Energy Planning
Highlights of Spring Meeting &  
 Legislative Dialogues



Clear Waters Summer 2014



Clear Waters Summer 2014   3

President’s Message  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  4
Steven Fangmann

Executive Director’s Message . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  5
Patricia Cerro-Reehil

Spring Technical Meeting Highlights . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6–7

Water Views . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  9
[...]
ants from wastewater: as wastewater comes into contact with the bio-
film and air, pollutants are diffused to the biofilm and are converted 
into harmless compounds. Trickling filters drain at the bottom, and 
the effluent is sent to clarifiers where the solids can settle out. A 
modern trickling filter in operation is shown in Figure 1.

Key Components of Trickling Filters
A typical trickling filter consists of a distribution system, filter 

media, an underdrain, a ventilation system, containment and, in 
some cases, a dome. Figure 2 displays the components of a modern 
trickling filter.

Distribution System: This system provides for even distribution 
of wastewater over the media. Modern trickling filters commonly 
use rotary type distributors, which consist of two or more horizontal 
pipes suspended above the filter media. The horizontal pipes are 
called distributor arms and rotate a few inches above the media, 
distributing wastewater through the orifices in the arm. The distrib-
utor arms can be hydraulically driven using the jet-like force of the 
wastewater flowing out of the orifices to allow for rotation, or it can 
be driven by other electromechanical means.

Filter Media: Early trickling filters used rocks as fill media, but 
poor ventilation and limitations on filter bed height due to excessive 
weight limited their practical use for increasing treatment capacity 
and performance. In the 1950s, synthetic fills – such as PVC struc-
tured-sheet media – were introduced and have been the dominant 
media choice for constructing new filters or upgrading older rock fil-
ters ever since. The weight of plastic media is only from two to three 
percent of the rock media, and the surface area for microorganism 
growth is from two to four times greater. The void ratio of plastic 
media is also much higher, which promotes ventilation and can 

Figure 1: A modern trickling filter in operation, featuring high-perfor-
mance, structured-sheet plastic media.

Ph
ot

o 
co

ur
te

sy
 o

f B
re

nt
w

oo
d 

In
du

st
ri

es
 

Figure 2: The components used as part of modern trickling filter systems 
are seen here.

Ph
ot

o 
co

ur
te

sy
 o

f B
re

nt
w

oo
d 

In
du

st
ri

es
 

Relevancy of Trickling Filter Technology
Contemporary trickling filters can be built up to 40 feet tall and 

contain high-performance, structured-sheet plastic media, in com-
bination with modern distribution and ventilation systems. The 
treatment capacity of these filters has been significantly increased 
in comparison with earlier mid-century filters. The applications of 
trickling filter technology have also been greatly expanded beyond 
early biochemical oxygen demand (BOD) roughing filters to include 
secondary carbon oxidizing and tertiary nitrification filters.

Trickling filter technology is both simple and reliable. With fewer 
moving parts than activated sludge systems or other treatment 
options, trickling filters require significantly less maintenance and 
operational oversight. Trickling filters are also known to have better 
resistance to shock loadings due to the nature of attached growth.

Trickling filter is a green technology that requires less energy 
than other treatment options. Typically only requiring power for 
pumping and, in some cases, fans, energy consumption for trickling 
filters is much less than the power hungry aeration blowers used 
in activated sludge systems. When installed and operated properly, 
trickling filters are reported to use 30–50 percent less energy than 
the activated sludge process.

In other words, trickling filter technology is still very relevant 
today.



Clear Waters Summer 2014   17

often provide a doubling in treatment capacity versus rock media 
trickling filters of the same size.

Several types of structured-sheet media have been developed for 
different applications. For example, vertical flow media is typically 
used for high strength wastewater roughing, while cross flow media 
is used for secondary treatment and nitrification applications. A 
mixed media combination of cross flow media at the top of the filter 
and vertical flow at the bottom can also be used for roughing appli-
cations. Media selection is driven primarily by the expected organic 
loading on the filter, as summarized in Table 1.

Table 1. Trickling Filter Classification and Media Selection
 Organic  
 Loading,   Media 
 lb/kcf/day Removal Selection
Roughing 100-–220 40–70%  Vertical flow or 
Filter  cBOD mixed media  
   with large flutes
Carbon 20–60 15-–30 Cross flow  
Oxidizing  BOD5 media with  
Filter   large flutes
cBOD and 5–15 <10 mg/L Cross flow 
Nitrification  BOD5  media with  
Filter  <3 mg/L large or 
  NH3-N medium flutes
Nitrifying N/A <3 mg/L Cross flow  
Filter  NH3-N  media with  
   medium or  
   small flutes

Underdrain: Underdrain systems serve three purposes: 1) collect-
ing treated wastewater for conveyance; 2) providing support to the 
media; and, 3) allowing air circulation through the media bed. 

Conventional underdrains can be constructed with concrete piers 
or beams. An underdrain system consisting of field-adjustable plastic 
stanchions and fiberglass reinforced grating, as shown in Figure 3, 
is often used as an alternative to conventional underdrains. This 
pre-engineered system is more economical and offers better ventila-
tion than conventional underdrain systems. Therefore, it is gaining 
popularity in both new installations and retrofits.

Ventilation: The BOD removal and nitrification in a trickling fil-
ter are aerobic processes that rely on sufficient air flow for optimal 
performance. Older open trickling filters rely on natural draft for 

ventilation, using gradients in humidity and temperature between 
inside and outside air to drive circulation.

Domes are sometimes used in modern trickling filters to reduce 
temperature loss in the winter months and control odor. In domed 
systems, low pressure ventilation fans are used to maintain air move-
ment.

How to Maximize Trickling Filter Performance
The key to successful trickling filter operation is to produce and 

maintain the proper type and thickness of biofilm on the trickling 
filter media surface. A healthy biofilm requires the proper amount 
of oxygen, water and harvesting in order to produce the most effi-
cient waste removal rates. (In trickling filter terminology, harvesting 
is called “sloughing”.)

Recirculation of wastewater flow to the trickling filter is consid-
ered the principal process control for a trickling filter. Recirculation 
of effluent can increase dissolved oxygen, ensure adequate wetting 
of the media, and control biofilm sloughing.

The wetting rate is the overall application rate of wastewater to the 
trickling filter, including both forward and recycled flow. Wetting 
rates can be controlled by recirculation and typically range from 
0.25–1.5 gpm/ft2 depending on the treatment objectives.

Another important operational parameter is the dosing rate, or 
SK rate, which reflects the intensity of the wastewater application. 
The SK rate can be controlled by recirculation and distributor arm 
rotational speed. The SK rate is recorded in millimeters (mm) or 
inches (in.) per pass. Higher SK rates are recommended for higher 
organic loadings to provide the effective sloughing necessary for bio-
film thickness control. For normal operations, SK rates range from 
25–200 mm (or 1–8 in.) per pass. For period flushing, the SK rate 
increases to 10-600 mm (4–24 in.) per pass.

Macro fauna, such as snails, occur in trickling filters and may 
cause nuisance problems, most of which can be controlled by flush-
ing. A proven method for snail control is raising the wastewater PH 
to approximately 10, which will result in free ammonia that is toxic 
to snails. Snail traps have also been used in some facilities to remove 
snails.

When Should Plastic Media be Replaced?
The service life for plastic media ranges from 20 to 30 years, 

although the top layer may need earlier replacement as it is sub-
jected to UV degradation and hydraulic erosion. As a trickling filter 
approaches the end of intended service life, it is prudent to plan for 
media replacement in order to avoid poor treatment or catastrophic 
media structural failure. Several types of media failure are shown in 
Figures 4a–4c.

Some good questions to ask when considering media replacement 
include:
• How is the trickling filter performing? Decreased performance is 

likely an indicator of plugged media, which results in less surface 
area for biofilm, decreased ventilation and decreased treatment.

• How does the trickling filter look from the top and bottom? 
Puddling on the top, or uneven water drainage in the underdrain 
area, indicate plugging of media which may cause media failure.

• What is the wastewater type? Nitrifying filters typically last longer 
than industrial roughing filters, which have high organic loadings 
and heavy biomass growth, accelerating filter aging.
With proper initial process design, sound structural design and 

installation of the media tower, and periodic maintenance through-
continued on page 19Figure 3: Pre-engineered underdrain system, consisting of plastic stanchions 

and FRP (fiber reinforced polymer) grating.

Ph
ot

o 
co

ur
te

sy
 o

f B
re

nt
w

oo
d 

In
du

st
ri

es
 



18   Clear Waters Summer 2014

www.aecom.com

AECOM collaborates with its clients to 
provide comprehensive water and wastewater 
solutions to manage, protect and conserve 
water systems and resources.



Clear Waters Summer 2014   19

out the service life, trickling filters can provide many years of simple, 
effective and low cost treatment.

Jia (Julia) Zhu, PE (jia.zhu@brentwoodindustries.com) is Process Engineer 
and Bryan Rothermel is Wastewater Product Line Director, both with 
Brentwood Industries in Reading, PA.

continued from page 17

Figure 4a: An example of media sagging

Ph
ot

o 
co

ur
te

sy
 o

f B
re

nt
w

oo
d 

In
du

st
ri

es
 

Figure 4b: An example of media plugging

Ph
ot

o 
co

ur
te

sy
 o

f B
re

nt
w

oo
d 

In
du

st
ri

es
 

Figure 4c: An example of media collapse

Ph
ot

o 
co

ur
te

sy
 o

f B
re

nt
w

oo
d 

In
du

st
ri

es
 



20   Clear Waters Summer 2014

The membrane bioreactor (MBR) is a powerful technol-
ogy for treating municipal and industrial wastewaters. 
The MBR systems offer outstanding treated water qual-
ity with cost-effective, robust performance in a compact 
footprint. Since first being introduced in the 1990s, the 

MBR is becoming increasingly accepted as mainstream technology 
with barriers to its acceptance continuing to drop, and membrane 
types and available suppliers on the increase. 

How It Works 
The MBR treatment process is identical to the activated sludge 

process from a microbiological perspective. The same suspended 
growth bacteria do the work of providing biochemical oxygen 
demand (BOD) reduction and nutrient removal. The first step in 
the process is generally the aeration tank where a robust mixed 
liquor population is maintained via proper dissolved oxygen (DO) 
control from diffused air, jet aeration and/or surface aeration grids. 
Aeration tanks can be above or below grade and made from either 
steel or concrete. The solids residence time is controlled by main-
taining system wasting rates at specified target levels. Where MBR 
begins to differ from activated sludge is in the liquid/solids separa-
tion step. The MBR units deploy a physical barrier that holds onto 
the sludge in the system and do not rely on gravity settling of the 
mixed liquor solids like activated sludge systems do.

Having a membrane barrier on the mixed liquor provides several 
advantages over relying on gravity clarification. Unlike a gravity clar-
ifier that, when overloaded with solids, has solids carryover in the 
effluent, the MBR can carry mixed liquor suspended solids (MLSS) 
concentrations in the aeration basin that are multiple times higher 
than conventional activated sludge. Whereas activated sludge units 
are commonly run somewhere near 2,000–3,000 mg/L MLSS, the 
MBR units can safely run at 10,000–20,000 mg/L. This effectively 
packs more biological treatment into a given unit tank volume. A 
comparison of how an MBR compares to activated sludge is shown 
in Figure 1.

There are several different types of membranes that can be provid-
ed in MBR systems. The “outside/in” membranes pull treated water 

into the inside of the membrane by the use of a vacuum system that 
pulls water from mixed liquor through the fiber into an internal 
hollow channel. The membrane can be deployed as bundles of very 
thin fibers or in a flat plate sheet. Conversely, “inside/out” mem-
branes rely on the use of a high rate cross-flow velocity of mixed 
liquor across the surface of a tubular membrane and treated water 
permeates through the membrane under pressure. This high veloci-
ty cross-flow allows for a sweeping shear action across the membrane 
to keep the sludge from plugging pores in the membrane.

The MBR membranes utilize pore sizes that are considered to 
be in the microfiltration or ultrafiltration ranges – usually between 
0.02–0.5 microns. Such sized holes will create a total suspended sol-
ids (TSS) free filtrate and with very low turbidity. None of the MLSS 
should permeate or pass through the membrane at these pore size 
openings. Operators will often track treated water turbidity, so if an 
issue arises with one of the membranes they will see turbidity read-
ings start to spike upwards.

Several other design considerations factor into MBR systems. 
Wastewater should be screened through a fine screen, commonly 2 
mm, so as to keep large contaminants from blinding or tearing the 
membranes. Incoming flow rate and peak flows should be carefully 
studied so that over designing or over spending does not occur with 
the overall membrane system. Upfront equalization may be deployed 
to dampen out-peak flows and optimize membrane cassette sizing. 
Incoming FOG (fats, oils and grease) level concentrations should 
be kept well below wastewater BOD levels to ensure the FOG is 
degraded and does not present undue fouling of the membranes. 
Most membranes are considered to be hydrophilic, which connotes 
surface charge properties that favor intimate contact with polar 
molecules - like water - and tend to repel non-polar molecules found 
in FOG. A common process flow diagram is illustrated by Figure 2.

Membrane systems are sized based on manufacturer’s recom-
mended “flux” rates, which are the average quantity of water that 
passes through the membrane over time. Common flux units are 
expressed as gfd, or gallons per square foot of membrane surface 
area (flux) per day. Flux rates vary directly with wastewater tempera-
ture. Membrane manufacturers all have standard sized cartridges 

Overview of MBR Treatment Technology
by Paul Greene 

Figure 1. Membrane Bioreactor (MBR) vs. Conventional Activated Sludge (CAS) 

G
ra

ph
ic

 c
ou

rt
es

y 
of

 K
ub

ot
a 

M
em

br
an

e 
U

S



Clear Waters Summer 2014   21

which are optimized for competitive manufacturing costs, ease of 
design, operability, installation and system cleaning. 

Water passes through the membrane via a pressure change across 
the membrane, known as trans-membrane pressure or TMP. Most 
membranes deploy an air scouring system that blows air bubbles 
over the surface of the membrane to keep mixed liquor contents 
from adhering to the membrane surface and causing fouling. When 
TMP hits a predetermined level (i.e., 1 pound per square inch, or 
psi) a system cleaning is initiated. System operators will learn their 
best cleaning chemistry over time as they understand the nature of 
their particular membrane foulants. Organic fouling favors cleaning 

via high pH and bleach cleaning for peak efficiency. Mineral scale 
tends to favor cleaning with acids (i.e., oxalic acid). Membrane 
cassettes commonly are cleaned by a one to two hour automated 